
 

 

PREPARED JOINTLY BY 

      
 

  

 
 
 
 

2022 Local Water Supply Enhancement Study 
Novato Water Service Area 

 
 
 

APPENDICES 
 

 

 
 

 

 

 

FINAL REPORT | JULY 2022 



 

 

 

 

 

 

 

Public Announcements 

 

 

  

Appendix A 



North Marin Water District study
will explore options to expand
Novato water supply

(Updated September 16, 2021) A study is scheduled for approval at the September

21, 2021 Board meeting for North Marin Water District to explore options for

expanding local water supply in our Novato Service Area.

A range of options will be explored during the Local Water Supply Enhancement

Study, including expanding our recycled water distribution, capturing stormwater
[...]
flocculation and help form dense particles. Excess sludge is discharged to waste from 
the Densadeg unit. 

4.3.3 Densadeg Unit Sizing 

The Densadeg unit would be used to treat the recoverable liquid waste streams at the STP, which 
potentially include waste streams from the Actifloc unit hydrocyclones and reclamation pond 
cleanings. The centrate from the centrifuge and the centrifuge area washdown would continue to 
be disposed of to the NSD sewer. Table 5 lists the flow rates of the liquid waste streams that will 
be sent to the Densadeg unit. The Densadeg unit would be sized to provide a treatment capacity of 
135 gpm, but the unit could be operated at a lower flow rate when there are fewer than three 
Actifloc units in operation. 

Table 5. Estimated Flow Rates of Waste Streams Sent to Densadeg Unit 

Parameter Flow (gpm) 
Actifloc Unit Hydrocyclone Waste (all three units online) 110 
Pond Cleaning 25 

Total 135 

 

4.3.4 Densadeg Unit Installation Description 

A process flow diagram, showing the integration of the Densadeg unit into the STP secondary 
treatment process, is included in Attachment B. The recoverable liquid waste streams currently 
sent to the solid’s thickener would also be routed to the Densadeg unit for treatment. The clarified 
water from the Densadeg unit would be pumped to the head of the STP treatment process ahead 
of the raw water pumps for recycling. The excess sludge would be sent to the centrifuge by routing 
a sludge pipeline that ties into the sludge pipeline from the solid’s thickener to the centrifuge. 

A potential location for the Densadeg unit is adjacent to the solids thickener to minimize amount of 
new yard piping. A Densadeg unit installation at the STP would include the following components: 

 Densadeg unit mounted on concrete pad 

 Yard piping to divert the hydrocyclone and pond cleaning waste streams to the 
Densadeg unit 

 Yard piping tying into the solids thickener sludge pipeline to send excess sludge from 
the Densadeg unit to the centrifuge 

 Sludge return pump to recirculate a portion of the thickened sludge back to the 
Densadeg unit’s reaction zone  

 Recycled water transfer pump and pipeline to return the clarified water upstream of 
the raw water pumps 

 Chemical storage and feed system for coagulant and/or coagulant aid addition 



Technical Memorandum 
June 21, 2019 
Page 19 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

 Electrical service to the Densadeg unit, recycled water pump, and chemical feed 
equipment 

 Instrumentation and controls for operation and control of the Densadeg unit 

A preliminary layout for the Densadeg unit alternative is included in Attachment B. 

4.4 Waste Stream Treatment and Recovery with Roughing Filters 

4.4.1 Roughing Filter Treatment Alternative Description 

A roughing filter is a filtration process that uses course granular media, arranged from coarse to 
fine in the direction of flow, to remove solids. A roughing filter can reduce turbidity levels to less 
than one NTU and can be used to treat the STP waste streams so that they can be recycled to the 
head of the treatment process. Accumulated solids in the filter are removed by performing a filter 
backwash cycle at approximately at eight-hour to 40-hour filter run intervals. The filter backwash 
cycle involves agitating the media to dislodge captured floc and flushing the loosened floc particles 
from the media with water and supplemental air. One advantage of the roughing filters is that the 
influent (untreated) water can be used for the backwash water supply, thereby reducing use of 
filtered water. 

Past general discussions with State Water Resource Control Board’s (SWRCB) Division of 
Drinking Water (DDW) staff indicate that recycling liquid waste streams with turbidity 
significantly lower than the California Cryptosporidium Action Plan (CAP) goal at two NTU could 
potentially permit increasing the recycle water flow rate as a fraction of the total water treatment 
plant flow rate from the recommended 10 percent limit to a higher percentage. When the 
recycle-water-turbidity is significantly less than two NTU, the number of microorganism 
(especially regulated pathogens) is likely to be lower.  

As shown in Table 2 above, if all of STP’s waste streams, excluding the centrate from the 
centrifuge, are recycled back to the head of the treatment process, the recycle flow rate would be 
less than 10 percent of the total plant flow rate during the winter. This would comply with both 
the FBRR requirements and the CAP guidelines. The recyclable waste water streams’ flow rate 
could be greater than 10 percent of the total STP flow rate if filter run times are shorter than 
expected during the winter, due to unusual water quality conditions or issues with the filters, and 
all the recyclable waste streams are being recycled. The ability to recycle a higher portion of the 
liquid waste stream could be beneficial under this condition. 

4.4.2 Roughing Filter Components 

A vertical, pressurized roughing filter would be used to treat the STP waste streams to be recycled. 
The roughing filter system would include the following components: 

 A pressure vessel with media and support screens, water and air distribution systems, 
and control valves 



Technical Memorandum 
June 21, 2019 
Page 20 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

 A pump to deliver the recycle water from the solid’s thickener through the roughing 
filter pressure vessel to the head of the STP treatment process; the same pump would be 
used to deliver water from the solid’s thickener to the roughing filter for its wash cycle 

 A blower to supply air for the wash cycle; depending on the roughing filter’s air wash 
rate, one of the existing filters’ air wash supply blowers could be used for this purpose 

 A polymer feed system to add polymer to the roughing filter influent to optimize the 
solids removal process 

Manufacturers of the roughing filter system package include Water Remediation Technology’s 
Loprest Water Treatment Division and Roberts Water Technologies, Inc. A cutsheet of the 
roughing filter is included in Attachment C. 

4.4.3 Roughing Filter Sizing 

In addition to treating the recoverable liquid waste streams at the STP, which include waste streams 
from the Actifloc unit hydrocyclones and reclamation pond cleanings, the roughing filter could 
also be used to treat the water collected in the existing reclamation ponds if it is needed to reduce 
its turbidity to less than two NTU. Table 6 below lists the estimated average daily flow rates for 
recycle water treatment by roughing filters when the STP is operated at its maximum treatment 
capacity during summer time conditions. Similar to the Densadeg unit alternative, the centrifuge 
centrate and centrifuge area washdown would not be recycled and would continue to be discharged 
to the sewer. The roughing filter would be sized to provide a treatment capacity of at least 
435,000 gpd, or 302 gpm. 

Table 6. Estimated Waste Stream Flows for Treatment by Roughing Filters 

Parameter Flow (gpd) 
Actiflo Hydrocyclone Waste (all three units online) 160,000 
Pond Cleaning 6,000 
Actiflo Filter Backwash (all three units online) 252,000 
GAC Contactor Backwash (all four units online) 9,000 
Sample Drain 8,000 

Total 435,000 

 

4.4.4 Roughing Filter Installation Description 

A process flow diagram, showing the integration of the roughing filter into the STP secondary 
treatment process, is included in Attachment C. The recoverable liquid waste streams, currently 
collected in the solid’s thickener, would be sent through the roughing filter for treatment and return 
to the head of the STP treatment process, upstream of the raw water pumps. Return water from the 
reclamation pond could be diverted to the solid’s thickener for treatment through the roughing 
filter, if needed. The centrifuge centrate and centrifuge area washdown that are currently sent to 
the solid’s thickener would be diverted to the existing adjacent centrate tank (also called export 
tank) for disposal to the sewer. Spent washwater from the roughing filter would be returned to the 



Technical Memorandum 
June 21, 2019 
Page 21 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

solids thickener or could be sent to the centrate tank for disposal to the sewer. Sludge transfer from 
the solids thickener to the centrifuge would be unchanged from the current configuration.  

The roughing filter could be located next to the solid’s thickener, and its installation at the STP 
would include the following components: 

 Vertical roughing filter pressure vessel, influent pump, and air-wash blower mounted 
on a concrete pad 

 Yard piping and valves to allow sending the return water from the reclamation ponds 
to the solid’s thickener for treatment through the roughing filter 

 Pipelines from the solid’s thickener to the influent pump; from the pump to the 
roughing filter pressure vessel; and from the roughing filter pressure vessel to the 
recycled water tie-in point on the raw water pipeline, upstream of the raw water pumps 

 Pipeline to convey spent washwater from the roughing filter pressure vessel back to 
the solid’s thickener or to the centrate tank 

 Reconfiguration of influent pipelines at the solids thickener to send the centrate and 
centrifuge area washdown into the centrate tank 

 Chemical storage and feed system for polymer addition 

 Electrical service to the roughing filter control panel, influent pump, and air-wash blower 

 Instrumentation and controls for operation of the roughing filter system 

A preliminary layout of the roughing filter system is included in Attachment C. 

4.5 Waste Stream Recovery with Refurbished Reactor Clarifier 

4.5.1 Refurbished Reactor Clarifier Unit Treatment Alternative Description 

The existing solids thickener is presently operated as an EQ basin/thickener; it serves as a holding 
tank for the waste streams that are metered into the NSD sewer connection, and a gravity thickener 
thickens the solids that settle to the bottom of the structure. The solids thickener can be retrofitted to 
restore its original function as a reactor clarifier. A reactor clarifier uses similar processes as the 
Densadeg unit for clarifying the water fraction and thickening the settleable solids in the waste 
stream. The reactor clarifier should be able to produce clarified water with a turbidity less than 
two NTU for recycle to the head of the STP treatment process. The reactor clarifier should also 
produce sludge with higher solids content, which would improve the centrifuge dewatering 
efficiency. 

4.5.2 Reactor Clarifier Treatment Steps 

Figure 4 shows a schematic of a reactor clarifier. The treatment steps are described below. 
Additional product information is included in Attachment D. 

 



Technical Memorandum 
June 21, 2019 
Page 22 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

  The liquid waste enters the center of the reactor clarifier.  

 Concentrated solids at the bottom of the reactor clarifier is drawn up into the draft 
tube and mixed with the inlet flow. 

 Flocculation occurs in the solids contact zone. The velocity of the flow decreases as it 
moves down the conical shaped curtain and the flow cross-sectional area increases, 
resulting in tapered flocculation.  

 Clarification occurs as the water flows under the bottom of the curtain and through 
the sludge blanket; finer particles can come in contact and agglomerate with larger 
particles. As the agglomeration becomes larger, it may settle.  

 The clarified water rises up the sides of the clarifier, spills over the weir into a 
collection launder, and is recycled to the head of the plant. 

 

Figure 4. Schematic of a Reactor Clarifier Unit 

 

4.5.3 Reactor Clarifier Sizing 

Similar to the Densadeg unit, the reactor clarifier would treat the waste streams from the Actifloc 
unit hydrocyclones and reclamation pond cleanings and could have a total influent flow rate of up to 
135 gpm. A reactor clarifier mechanism would be installed in the existing solids thickener basin, 
which has an inside diameter of 55 feet.  

4.5.4 Reactor Clarifier Installation Description 

A process flow diagram, showing reconfiguration of the existing solids thickener as a reactor 
clarifier to permit recovery of the recoverable liquid waste streams, is shown in Attachment D. 
The recoverable liquid waste streams, which include the Actifloc unit hydrocyclone waste stream 
and pond cleanings, would continue to be routed to the reactor clarifier (existing solids thickener), 



Technical Memorandum 
June 21, 2019 
Page 23 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

and the influent pipelines would be extended to the feed well at the center of the reactor clarifier. 
The non-recoverable liquid waste streams, which include the centrifuge centrate and centrifuge 
area washdown, would be re-routed to the centrate tank for sewer disposal. The clarified water 
from the reactor clarifier would be sent to the existing reclamation ponds for recovery via the 
existing solids thickener overflow pipeline. 

Converting the existing solids thickener into a reactor clarifier would involve the following: 

 Demolition of the existing thickener unit in the existing solids thickener 

 Repair of the existing solids thickener structure, as needed 

 Installation of a reactor clarifier unit in the existing solids thickener structure 

 Reconfiguration of the following pipelines: 

— Combine and extend the Actifloc unit hydrocyclone and pond cleaning solids 
thickener influent pipelines to the rector clarifier center feed well  

— Reroute the centrifuge centrate and centrifuge are washdown solids thickener 
influent pipelines to the centrate tank 

— Route the clarified water from the reactor clarifier to the existing reclamation 
ponds via the existing solids thickener overflow pipeline.  

 Installation of a chemical storage and feed system for coagulant and/or coagulant aid 
addition 

 Installation of instrumentation and implementation of controls for operation of the 
reactor clarifier 

A preliminary layout of the reactor clarifier system is included in Attachment D. 

5.0 OPCC AND ESTIMATE OF OPERATION AND MAINTENANCE (O&M) COSTS 

5.1.1 Engineer’s OPCC 

An engineer’s OPCC was developed for Alternatives 3, 4, and 5. No cost estimates were developed 
for Alternatives 1 and 2, as the cost of implementing these two alternatives are expected to be 
minimal and/or included in the STP’s current operation and maintenance (O&M) costs. 

The Association for the Advancement of Cost Engineering (AACE) International publishes 
guidelines for classes of cost estimates and their expected accuracy ranges. Based on these 
guidelines, the preliminary OPCC summarized below is a Class 5 Estimate. Class 5 estimates are 
based on limited information and are generally prepared for strategic planning purposes, 
assessment of initial viability, evaluation of alternate schemes, and project screening. Typical 
accuracy ranges for Class 5 estimates are (-)20 to (-)50 percent on the low side and (+)30 to 
(+)50 percent on the high side.  

The OPCC for Alternatives 3, 4, and 5 were developed using budgetary quotes from vendors, cost 
data from similar projects, and R.S. Means Data Online. The cost estimate summarized in Table 7 
below applies the following contingencies and markups: 



Technical Memorandum 
June 21, 2019 
Page 24 
 

  w\c\861\50-18-01\wp\040419 jb1 NMW STP Proc TM 

 8.5 percent taxes on materials 
 25 percent indirect project cost (general conditions, contractor overhead and profit) 

 40 percent estimating contingency 

 2.5 percent inflation rate to midpoint of construction; assumes 30 months to midpoint 
of construction (January 2022) for alternatives 3, 4, and 5 

Table 7. Conceptual Level OPCC for STP Process Efficiency Improvements Project 